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TEST NUMBER: 0289065

CLIENT

Lions Floor

TEST METHOD CONDUCTED

ASTM D903 Standard Test Method for Peel or Stripping Strength

of Adhesive Bonds

DESCRIPTION OF TEST SAMPLE

IDENTIFICATION Lions Floor Bambino Collection (Packaged in Polka Dots Boxes)
COLOR BB-VII Rivoli

CONSTRUCTION SPC

BACKING EVA

GENERAL PRINCIPLE

This test method covers the determination of the comparative peel or stripping characteristics of
adhesive bonds when tested on a one inch wide specimen after being applied for 10 days and
conditioned in laboratory conditions of 70° F and 50% relative humidity. Samples were tested at 6.0

inches per minute cross head speed.

TEST RESULTS

SPECIMEN 1 8.1 Lbs./Inch
SPECIMEN 2 7.7 Lbs./Inch
SPECIMEN 3 7.5 Lbs./Inch
SPECIMEN 4 7.7 Lbs./Inch
SPECIMEN 5 7.6 Lbs./Inch
SPECIMEN 6 7.4 Lbs./Inch
SPECIMEN 7 7.8 Lbs./Inch
SPECIMEN 8 7.3 Lbs./Inch
SPECIMEN 9 7.7 Lbs./Inch
SPECIMEN 10 7.2 Lbs./Inch
AVERAGE 7.6 Lbs./Inch
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